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Specifications are subject to change without notice.
When you place parts orders, please state machine model (example : HCR-1504-45),
machine number and if machine is with option or not.
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Specifications are subject to change without notice.
When you place parts orders, please state machine model (example : HCR-1504-45),
machine number and if machine is with option or not.
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EXPLANATION OF LIST OO OO

0 oo ogoooao oo
Ass'y  El't Parts No. Parts Names
9 HVF17870 Adjusting plate ooo
11* 10 M)416186  Thread check spring oooon
11 HVF17840 Thread tension ass'y oooo
12 HVW17860  Thread tension lid ooooo
31 HC308170 Roller pin guide ooooooooo
32 ->10b Jump solenoid ass'y (by model) OO OO0 O0O0OOOODOODO

©

@ This element number here is an assembly part number.
It indicates that the part shown here is a component of an assembly part.

@ It is element number.
@ It is parts number.
@ This parts is entered to other page of that mark "->" shows.
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EXPLANATION OF LIST 2 (PARTS BY MODEL) D0 0DD OO OO OO O

In this parts list, we have parts followed by description of "(Parts by model)".
These parts are carried in pages where "(Parts by model)" after unit name is described.

ooooooooobo)y'bobooooobooooooo
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D
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OO0 O Elt] 45
PARTS NAMES] Beam

oooo HVF00850
oooon HVF00890
ooog HMF00900
oooo HVF00910

MODEL | O 0O0O0 HVF00920
oo ooogn HVF00820
oooo HVF00930
gooogood HVF01050
oooo HVF01020

O Itis the element number of this parts in illustrations.
O This column shows machine model.

O This column shows parts number related to machine model.
O (Example. Parts number of "Beam" for L820 — HMF00850)
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O o0 ooooo aoo CRI 701 OO
Ass'y El't Parts No. Parts Names Note
1 HCRO1011 Cover right ooooooooo
2 HCR01021 Cover left ooooooooo
3 HCGD0330 Rubber mount oooooo
4 HCE0321 Mount oooooo
5 -2a Pipe cover (by model) ooooooooood
6 HCR02271 Upper shaft cover (P:360) OO0 0o (Peo3e0)d
6 HCR02281 Upper shaft cover (P:500) 00000 (Peaso0)d
7 HCR02260 Cover bracket ooooo
10 EPS01040 Brake switch oooooooo
11 HCR29060 FDD cover FDDO O O
12 HCR08241 Head upper cover (P:360) O0ooooo (PO 360)
12 HCR08251 Head upper cover (P:500) OO0ooooo (POS00)
13 HCR08260 Head upper cover B godooooos
14 -2a Table support cover (left) (by model) oodooooooooo
15 -2a Table support cover (center) (by model) o00oOooooboooo
16 -2a Table support cover (right) (by model) 00o0000o0oooooo
17 HCR33041 Table support front (right) oooooooa@)
18 HCR33051 Table support front (left) oooooooa@)
19 HCR33061 Table support rear (right) oogooooo@)
20 HCR33071 Table support rear (left) oooooooa@)
21 -2a Frame (by model) oooooog
22 S2a Caster (by model) oooooooood
23 S2a Upper shaft (left) (by model) ooooooooo
24 S2a Upper shaft (right) (by model) goooooood
25 S2a Lower shaft (left) (by model) ooooooooo
26 -?2a Lower shaft (right) (by model) goooooooo
27 MPC00020  N-coupling (20-20) 000000 00N20-200
28 MPCO0010  N-coupling (15-15) 000000 00N15-150
29 S2a Rear cover (left) (by model) ooooooooood
30 -2a Rear cover (center) (by model) oo0oOooooboon
31 -2a Rear cover (right) (by model) 000000o0ooooo
A SHBA20100 Hexagon head bolt (M20x100) 000000 M20x1000
B NHBA20000 Hexagon nut (M20) Oooooom2o0
C STAB04006  Truss head screw (cross recessed, M4x6) O0000000000d0Maxed
D SCAA10020 Hexagon socket head cap screw (M10x20) 000000000M10x200
E WSAA10000  Spring lock washer (M10) 00000mio0
F WPAA10000 Plain washer (M10) 00 00M100
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O o0 ooooo aoo CRHCO7 OO
Ass'y El't Parts No. Parts Names Note
1 HCG32021 Table stay (lower) oooooooo
2 HCG32010 Table stay (upper) oooooooo
3 HCR34102 Plate oono
4 HCG32030 Plate washer ood
5 -2a Table bracke oooooo
6 HCR34070 Table bracket B oooooos
7 HCR34060 Table bracket A OOOdoooA
A NWAB0O6000  Wing nut (M6) 000000 0MeD
B SWAB06035  Wing bolt (M6x35) 000000 0M6x350
C SWAB06010  Wing bolt (M6x10) 000000 0M6x100
D SLAB5A020 Oval head wood screw (cross recessed head, 5 00 0000000 0O OO5.1x200
E SCAA06025 Hexagon socket head cap screw (M6x25) 000000000M6x250
F WS5AA06000  Spring lock washer (M6) Ooooomen
G WPAAO06000  Plain washer (M6) 0000Med
H SCADO06015 Hexagon socket head cap screw (M6x15) 000000000M6ex150
I WSADO6000  Spring lock washer (M6) 00000Med
J NHADO6000 Hexagon nut (M6) Oooooomen
K SPDKO5010 Pan head screw (cross recessed, M5x10) 00000000000 M5x100
L SPDK04012 Pan head screw (cross recessed, M4x12) 00000000000 M4x120
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El't 000 5a 14 15 16
PARTS NAMES |Pipe cover Table support cover |Table support cover |Table support cover
(left) (center) (right)
OO0 (ooogoo ooooooo ooooooo oooogoo
1502 HCG00310 - HCR01030 -
1504 HCG00310 HCR01050 - HCR01040
MODEL X1504 CGB00020 HCR01070 - HCR01060
o0 1506 CGB00020 HCR01050 HCR01090 HCR01080
X1506 CGB00020 HCR01120 HCR01110 HCR01100
1508 CGB00020 HCR01140 HCR01090 HCR01130
El't 000 29 30 30 31
PARTS NAMES |Rear cover (left) Rear cover (center) Rear cover (center) Rear cover (right)
OO0 (ooogoo oooooo oooooo oooogo
1502 HCR01170 HCR01160 - HCR01150
1504 HCR01170 HCR01181 - HCR01150
MODEL X1504 HCR01170 HCR01181 HCR01181 HCR01150
oo 1506 HCR01170 HCR01181 HCR01181 HCR01150
X1506 HCR01170 HCR01190 HCR01190 HCR01150
1508 HCR01170 HCR01190 HCR01190 HCR01150
El't 000 21 22 23 24
PARTS NAMES |Frame Caster Upper shaft (left) Upper shaft (right)
ooo|go ooood oooo oooo
1502 HCROOA10 MPZ02300 HCR02100 -
1504 HCRO0A20 MPZ02300 HCR02110 -
MODEL X1504 HCRO0A30 MPZ03160 HCR02120 -
o0 1506 HCRO0A40 MPZ03160 HCR02130 -
X1506 HCROOA50 MPZ03160 HCR02140 HCR02150
1508 HCROOAG0 MPZ03160 HCR02140 HCR02150
El't 000 25 26 5b
PARTS NAMES |Lower shaft (left) Lower shaft (right) Table bracke
oo0 |(oood oooo oooodo
1502 HCR02180 - HCR34152
1504 HCR02190 - HCR34152
MODEL X1504 HCR02200 - HCR34080
oo 1506 HCR02210 - HCR34080
X1506 HCR02230 HCR02220 HCR34080
1508 HCR02230 HCR02220 HCR34080




3a-1

CGa0929

-~

J:E

4

7J
[ |
[YYY

ILLUMINATOR




ILLUMINATOR [0 [ []

3a-1

O o0 ooooo aoo CRHAOL OO
Ass'y El't Parts No. Parts Names Note
1 HWMF00192 llluminator bracket oooooooo
2 HC®00430 llluminator cover ooooo
3 HWF00320 Vibration insulator ooooooo
4 EPP00481 llluminator oood
5 NHAA06000 Hexagon nut (M6) Oooooomen
6 WSBAA06000  Spring lock washer (M6) Ooooomen
8 SCAA05015 Hexagon socket head cap screw (M5x15) 000000000M5x150
9 WBAA05000  Spring lock washer (M5) OO0OoomMmsO
10 WPAAO5000 Plain washer (M5) 0000Ms0
11 WKABO6000 Sqguare washer(M6) 00 0omMed
12 SCAA06022 Hexagon socket head cap screw (M6x22) 000000000M6ex220
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agoooo aoo CRHAOL1 O O
Ass'y El't Parts No. Parts Names Note

1 -5a Table set (by model) oooooooood

2 HCR34011 Y cover (right) Yooo@)

3 HCR34022 Y cover (left) Yooo@)

4 HCR34040 Cover for thread cutting driver oooooo

5 HCR34030 Middle cover ooooo

6 HCG30201 Table prop plate ooooooo

7 HCR33080 Table prop plate ooooooo

8 MPZ01990 Toggle clamp ooooooog

9 HCMB4050 Table prop A oooooooog
10 HCVB4060 Table prop B oooooooo
11 MD412241 Plastic ring doooooooooo
12 MD410041 Stud oooog
13 MPZ01080 Knob bolt (M6) 00D0000Med
14 HCR33030 Table support for bed ooooooooo
15 HCR33012 Table support (right) ooooooon)
16 HCR33022 Table support (left) ooooooon)
18 HCR34110 Middle table support plate oooooooo
19 HCR34120 Middle cover (lower) ooooooood
20 HCR34130 Y cover bracket (right) YOooooooo@)
20 HCR34140 Y cover bracket (left) YOooooooo@)
21 -5a Embroidery frame ass'y (by model) ooooooood
22 MD437016  Clip (300mm) 000000 300mm
22 HWF37550  Clip (280mm) 000000 280mm
22 MD437056  Clip (190mm) 000000 190mm
22 MD437836  Clip (170mm) 000000 170mm
23 -5a Cap frame bracket ass'y (by model) ooooooooono
24 -b5a Tubular frame bracket ass'y (by model) ooooooooooooo
25 HCR37C10 Tubular frame hold arm ass'y (right) 000000000000
26 HCR37C20 Tubular frame hold arm ass'y (left) 000000000000
27 -b5a Pitch gauge oooooo

A SKAB3EO016 Round head wood screw (cross recessed head, 10000000 OO 3.5x160

B NHADO5000 Hexagon nut (M5) 00D0000Ms0

C NHADO6000 Hexagon nut (M6) 00D0000Med

D SCBD04008 Hexagon socket head cap screw with flange (M«0 000000000000 M4x80
E SPDD03015 Pan head screw (cross recessed, M3x6) 00000000000M3x60
F SNAK3AO010 Flat head tapping screw (cross recessed head, -0 000000000000 3.1x100
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TAB

agoooo aoo CRIA31 OO
Ass'y El't Parts No. Parts Names Note
1 HCR37C21 Tubular frame hold arm (left) ass'y 00o0000o0oooooo
2 HCR37Cl1 Tubular frame hold arm (right) ass'y 00o0000o0oooooo
3 HCR37010 Spacer ooooo
4 HCR37042 Arm (left) ass'y ooooo
5 HCR37032 Arm (right) ass'y ooooo
6 HCWA1354 Hold spring C ooooooo
7 HCR37080 Hold spring base oooooo
8 HCR37C30 Cap frame mount plate ass'y ooooooo
9 HCD37090 Knob screw A (M4) ooooo
10 -b5a Tubular frame bracket ass'y P ooooooooo
23 -b5a Cap frame bracket ass'y ooooo
24 -5a Tubular frame bracket ass'y ooooooood
A SCEA04006 Hexagon socket low head screw (M4x6) 00000000000M4xe0
B SCBD04008 Hexagon socket head cap screw with flange (M4x8) O OO0 000000 0O OO M4x80
C SBAD04008 Binding head screw (cross recessed, M4x8) O000oo0o0ooooooooMmaxsd
D SCBDO03008 Hexagon socket head cap screw with flange (M3x8) O 00O 0000000 OO M3x80
E SCEA03005 Hexagon socket low head screw (M3x5) 00000000000M3x50
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TABLE 00U

Elt 0D OO 1 21
PARTS NAMES |Table set Embroidery frame ass'y
oo00 |oo0ogn ooo
1502 HCR30A11 HCR38A10
1504 HCR30A21 HCR38A20
MODEL X1504 HCR30A50 HCR38A30
od 1506 HCR30A31 HCR38A40
X1506 HCR30A60 HCR38A50
1508 HCR30A40 HCR38A60
Elt 0D OO 10 23 24
PARTS NAMES [Tubular frame bracket ass'y P{Cap frame bracket ass'y |Tubular frame bracket ass'y
o000 | 00000o0o0n gooon oonoooooad
1502 HCR37D10 HCR37B10 HCR37A11
1504 HCR37D20 HCR37B20 HCR37A20
MODEL X1504 HCR37D30 HCR37B30 HCR37A30
od 1506 HCR37D40 HCR37B40 HCR37A40
X1506 HCR37D50 HCR37B50 HCR37A50
1508 HCR37D60 HCR37B60 HCR37A60
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TRANSMISSION UNIT 1 [0 [0 [ [

oo ooooo aoo CRHAOL1 O O
Ass'y El't Parts No. Parts Names Note
1 HCEX2660 Fasten collar oooooo
2 HC302670 Bushass'y oodooooooooo
4 HCR02010 Upper shaft plate oood
5 HCGE02091 Dial ooooao
6 HCE02340 Upper shaft pulley ooooo
7 HCR02260 Cover bracket ooooo
8 HCR02021 Pointer oooo
9 HC&X6350 Cover bracket ooooo
10 MPRO0390 BG-ring goooscOOd
11 HCR902031 Idler pulley ass'y oooooooood
13 HCR02041 Idler shaft ooooo
14 MPV00540 Timing belt gooooooad
15 HCR02050 Tension plate oooooo
16 HCD02131 Tension plate oooooo
17 HCB902064  Upper shaft collar ass'y ooodooooo
19 HCE02351 Lower shaft pulley ooooo
20 HCR79020 Micro brake ass'y ooooooooo
21 HCR02060 Brake bracket oooooooo
A SCAA05020 Hexagon socket head cap screw (M5x20) 000000000M5x200
B SBAK04006 Binding head screw (M4x6) 00000000M4xe0
C SPDKO04008 Pan head screw (cross recessed, M4x8) 00000000000 M4x80
D SCAA08025 Hexagon socket head cap screw (M8x25) 000000000M8x250
E WSAA08000  Spring lock washer (M8) 0000o0omsd
F WPAAO8000 Plain washer (M8) 0000Msd
G SCAA04006 Hexagon socket head cap screw (M4x6) 000000000M4xe0
H SCAA06008 Hexagon socket head cap screw (M6x8) O0O00o0oooomexsd
I SCAA04015 Hexagon socket head cap screw (M4x15) 000000000M4x150
J SHBKO04030 Hexagon head bolt (M4x30) 000000 M4x300
K NHAKO04000 Hexagon nut (M4) Ooooooman
L SSAA04006 Hexagon socket set screw (M4x6) O00000000dMaxed
M SCAA06015 Hexagon socket head cap screw (M6x15) 000000000M6ex150
N SCADO06015 Hexagon socket head cap screw (M6x20) 000000000M6x200
O WSADO6000  Spring lock washer (M6) Ooooomen
P WPADOG6000 Plain washer (M6) 0000Med
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TRANSMISSION UNIT 2 [1 [0 [ [ 6b-1

oo ooooo aoo CRHAOL1 O O

Ass'y El't Parts No. Parts Names Note

1 HCR02071 Motor cover oooooooo

2 EPMD0610 Drive motor dooboooooooowdoooono

3 HCA2361 Motor pulley ooooooao

A SPDK04008 Pan head screw (cross recessed, M4x8) 00000000000 M4x80

B SHAA08025 Hexagon head bolt (M8x25) 000000 M8x250

C WBAA08000  Spring lock washer (M8) OoooomMmsn

D WPAAO8000 Plain washer (M8) 0000Mmsd
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oo ooooo aoo CRHAOL1 O O
Ass'y El't Parts No. Parts Names Note
1 HCD79050 Keeper solenoid ass'y oooooooood
2 PSA07B050  Slider (7.2x11x0.5) 00000000 7.2x11x0.50
3 HCB04022 Solenoid spring ooooooao
4 MPRO0520  O-ring (S-8) 000000S-80
5 HCB04010 Solenoid base oooooooo
6 HCB04031 Keeper plunger Ooooooooog
7 HCD04071 Keeper rod ooooooo
8 HCD04032 Keeper ass'y ooooooo
9 HCD04081 Stopper bracket ood
10 HCB04063 Shaft holder ooooo
11 HCMD4150 Spring A oooooo
13 HCRO4A10 Bed case ass'y ooooo
14 HCR04040 Rotary hook shaft oo
15 HCD902050 Rotary hook shaft collar (front) ass'y 00000 oooo
16 HSA04010 Rotary hook 0
17 MPZ00550 Bobbin ooo
18 HSA04021 Bobbin case oooooo
18 HSA04030 Bobbin case (for throwaway bobbin) 000000000oooo
19 HCDUO0830 Keeper cover ass'y oooooooo
A MPRO0080  E-ring (E-5) 000000E-50
B SCBA04006 Hexagon socket head cap screw with flange (M4x6) O 0000000000 OO M4xed
C SPAC2F003 Pan head screw (cross recessed, M2.6x3) 00000000000 M2.6x30
D WPAC2FO00O0 Plain washer (M2.6) 0000M2.60
E MPPW2EO10  Spring pin (2.5x10) 00o00oooo2.5x100
F MPRO0O300  E-ring (E-2) 00O0000E-20
G SCBA03006 Hexagon socket head cap screw with flange (M3x6) OO0 OOO00000 0O OO M3x60
H MPR00420 E-ring (E-4) 0o0oo0o0oEe-40
I SGAB04008 Flat head screw (cross recessed head, M4x8) 0000000 OO 0O M4x80
L SPDD03006 Pan head screw (cross recessed, M3x6) O0O00O0o0o0o000dM3xed
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agoooo aoo CRI821 OO
Ass'y El't Parts No. Parts Names Note
1 HCD04016 Needle plate oooooo
2 HCD05010 Thread cutting device ass'y oooooooo
2* 3 HCD05033 Knife B ass'y ooooooo
2* 4 HCB05053 Knife drive shaft ass'y oooooooo
2% 5 HCB05090 Holder retainer oooooo
2% 6 HCB05070 Bobbin thread holder oooooo
2* 7 HCB05080 Holder support oooooo
2* 8 HCB05062 Fixed knife oooo
2* 9 HCD05023 Thread cutting device base ooooo
10 HCA04060 Drive shaft retainer B ooooooo
11 HCD04021 Rotary hook retainer oood
12 HCR04052 Bed cover A ooooooo
13 HCR04060 Bed cover B ooooooo
14 HCR06121 Rod ooo
15 HCR06170 Link screw ooooo
16 HCR06130 Lever shaft oood
17 HCRO6A50 Thread cutting link ass'y oooooood
18 HCD04142 Needle plate (for cap frame) oooo
19 HIP04100 Screw for rotary hook retainer oooooo
A MPZ00040 Screw for needle plate oooooo
2* B HW04260 Flat head screw ooooooo
2* C SSAA03003 Hexagon socket set screw (M3x3) O0O00o0o0o0o0OgdMm3x3d
2* D NHCAO03000 Hexagon nut (M3) oooooomMm3oood
2% E SAAA03005 Hexagon socket button head screw (M3x5) 00000000000 0M3x50
2* F SSAA03010 Hexagon socket set screw (M3x10) O000o0ooo0oooMm3xion
G SSAA04004  Hexagon socket set screw (M4x4) 0000000000M4x40
H MPZ03200 Sim ring (3x5x0.2) 000000 3x5x0.20
I SCFA04010 Hexagon socket low head screw (M4x10) 000000000000 M4x100
J SCFA04016 Hexagon socket low head screw (M4x16) 000000000000 M4x1e0
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oo ooooo aoo CRI904 OO
Ass'y El't Parts No. Parts Names Note
1 HCR04031 Spiral gear B oooooooo
2 HCD902050 Rotary hook shaft collar (front) ass'y 00000 oooo
3 MPB00120 Plastic thrust washer (TW0815) 00000ooooooonnDoTwosisd
4 HCWVD4681 Stopping collar A oooooo
5 HCR81120 Keeper relay board ass'y ooooooooo
6 HCRO4A30 Spiral gear ass'y oooooooo
7 MD404123 Fasten collar oood
8 -2a Lower shaft (by model) ooooooo
9 HCD37060 Holder (option) ooooooooood
10 HCMD4672 Fulcrum shaft holder (option) oodooooooooooo
11 FRA43862 Fulcrum shaft for cap frame (option) 000000000oooo
12 FRA43872 Guide shaft for cap frame (option) o0o00ooogoo
A SSAA04004 Hexagon socket set screw (M4x4) O000000000Max4d
B SBAK04008 Binding head screw (M4x8) 00000000M4x80
C SCAA04016 Hexagon socket head cap screw (M4x16) 000000000M4x160
D SCAA08025 Hexagon socket head cap screw (M8x25) 000000000M8x250
E WSAA08000  Spring lock washer (M8) O00o0omsd
F WPAAO8000 Plain washer (M8) 0000Mmsd
G SBAK04014 Binding head screw (M4x14) 0000000 0M4x140
H SCGA06025 Hexagon socket head cap screw (M6x25) 000000000M6x250
I SCGA04015 Hexagon socket head cap screw (M4x15) 000000000M4x150
J SCAD0O6010 Hexagon socket head cap screw (M6x10) O0000o0o0ooMmexion
K MPP0O0090 Spring pin (4x20) 000000 Oo4ax2o0
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THREAD CUTTING DRIVER 1 OOOOOO O

8a-1

O 00 ooooo ood CRHAOL OO
Ass'y El't Parts No. Parts Names Note
1 HCRO6A00 Thread cutting driver ass'y ooooooo
2 HCRO6A10 Driver base ass'y gooooo
3 MPBO00730 Bearing (690222) 0000006902zz0
4 HCRO06020 Cam for thread cutting driver ooooo
5 MPA00540 Stud 00 0000BSB-422E
6 HCD79130 Motor O60x 860000000
7 HCRO06090 Guide shaft oood
8 MO0406161 Slide shaft oooooooo
9 HCRO06A20 Fasten block for guide ass'y oopoooo
10 HCB14140 Sensor bracket goooooooogo
11 EPPO00520 Photo interrupter goooooood
12 HCRO6A40 Detecting plate goodd
13 HCRO06030 Drive shaft oood
14 HCRO06040 Shaft collar oood
15 MO0404280 Nut oood
16 MO0404290 Joint ooooo
17 -9a Moving shaft (by model) gogoooood
18 -9a Moving shaft (by model) oooooooag
A SCAA03010 Hexagon socket head cap screw (M3x10) 000000000 M3x1o00
B WSAA03000 Spring lock washer (M3) 0ooogoMmad
C WPAAO03000 Plain washer (M3) 0ooomM3d
D SSAA04004 Hexagon socket set screw (M4x4) 0o00ooboo00odnMaxad
E SCGA04014 Hexagon socket head cap screw (M4x14) gbooobdbdoMaxiad
F SSAA05010 Hexagon socket set screw (M5x10) 000ooo0O0O0oooMsxiod
G SCAA05015 Hexagon socket head cap screw (M5x15) 0000000000 M5xas50
H WSAAO05000 Spring lock washer (M5) 0oogomsd
I WPAAQ5000  Plain washer (M5) 00 00M50
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CRI319

Elt 0 OO 17 18
PARTS NAMES | Moving shaft Moving shaft
(by model) (by model)
000 (oooooooo ooooogooo
1502 HVF06170
1504 HVF06260
MODEL X1504 HCMD6040
o0 1506 HVF06190
X1506 HCVD6040 HCVD6050
1508 HCM06040 HCM06050
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FIX

agoooo aoo CRI7 01 00O
Ass'y El't Parts No. Parts Names Note
1 HCRO8AS0 Take-up lever crank ass'y oooooo
2 HCB08313 Take-up lever shaft ooooooo
3 HCB55530 Shipping collar (for packing) Ooooooooooooo
4 HCD08231 Take-up lever guide bar ooooooo
5 - Guide tape ooooooo
6 HCD08222 Take-up lever guide base oooooo
7 HCR08220 Take-up lever guide bar (P : 360) O00O0o0oo (PO 360)
7 HCR08230 Take-up lever guide bar (P : 500) OO0Odoooo (POS00)
8 HCB08501 Jump solenoid ass'y oodooooooooo
9 HCR08210 Face plate (left) oood
10 HCD08192 Face plate (right) ood
11 HCBUO8071  Positioning roller ass'y 0000000oooooo
12 HCD08163 Positioning plate ass'y ooooooooood
13 HCR08010 Fixed head ooooo
14 HCD908030 Head shaft ogoooooooooo
15 HCD08241 Felt ogoooooad
16 HCR08170 Fasten collar oooooo
17 HCR08150 Barrel Take-up lever cam ooono
18 HCR908020 Needle bar cam ass'y ooooooo
19 MPB00600 Plastic thrust washer (TW0920) oooooooooooondoTwos200
20 HCRO8A30 Fulcrum block ass'y ooooooo
21 HCR08160 Bearing case oooooooo
22 HCD08123 Needle bar driver ass'y oooooo
23 HCD09291 Guide rail oooooo
24 HCD09341 Pressure foot arm ass'y oooooooo
25 HCD09390 Arm shaft oood
26 HCD09403 Pressure foot cam ooooo
27 HCR08140 Guide rail oooooo
28 HCR08050 Connecting shaft ood
29 HCRO08060 Lever shaft oood
30 HCRO08070 Lever shaft collar ooooooo
31 HCR08090 Link shaft oooo
32 HCR08100 Fasten collar ooooooo
33 MPA00240 Plastic washer (CC-0512-05) 000000 oocc-0512-050
34 HCD08153 Head bushing ooooooo
35 HCDO08060 Arm ass'y oooooo
36 HCB08111 Jump spring oooooo
37 HCD08132 Needle bar driver ood
38 MPZ02530 Plastic thrust washer (6.2x9.5x0.13) (for adjustment) [ 00 00 0O 06.2x9.5x0.130 0000 O
39 HCRO8A20 Needle drive lever ass'y oooooood
40 MPB00610 Bearing ooooo
41 HCR08281 Qiling pipe ooooo
42 -2a Upper shaft (by model) goooooad
43 HCRO08180 Roller shaft ass'y oooooo
44 HCRO08190 Eccentric roller shaft ass'y oooooooo



CRI 701 10a_2
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FIXED HEAD




FIXED HEAD (10 0[]

10a-2

oo ooooo goo CRHAOL1 OO
Ass'y El't Parts No. Parts Names Note
A SSAA04004 Hexagon socket set screw (M4x4) O000000000Max4d
B SPHB05010 Pan head screw (cross recessed, M5x10) 0000000000 M5x100
C SCEA04010 Hexagon socket low head screw (M4x10) 00000000000 M4x100
D SCBA04006 Hexagon socket head cap screw with flange M-O0 0000000000 0O O M4x60
E SCEA04008 Hexagon socket low head screw (M4x8) 00000000000 M4x80
F WPCA4E13016 Plain washer (4x13) 000 04x130
G WSBAA04000  Spring lock washer (M4) 00000M40
H SCAA04010 Hexagon socket head cap screw (M4x10) 000000000M4x100
I SCAA05020 Hexagon socket head cap screw (M5x20) 0000000 o0oMmsx200
J SPDKO4006 Pan head screw (cross recessed, M4x6) 00000000000 M4xe0
K SBAK04008 Binding head screw (M4x8) 00000000M4x80
L SSAA04004 Hexagon socket set screw (M4x4) O000000000Max4d
M SSAA03004 Hexagon socket set screw (M3x4) O000O00000dMm3x4d
N WPBAO4000 Plain washer (M4) 0O000M40
O NHAA04000 Hexagon nut (M4) Ooooooman
P SCAA04018 Hexagon socket head cap screw (M4x18) 000000000M4x180
Q NHAA06000 Hexagon nut (M6) Oooooomen
R WBAA06000  Spring lock washer (M6) 0000o0med
S WPAA06000 Plain washer (M6) 0000Med
T SBADO3004 Binding head screw (M3x4) 00000000M3x40
U WPADO3000 Plain washer (M3) 0000OM30
VvV SCFA04008 Hexagon socket low head screw (M4x8) 000000000000 M4x80
W SCAA08025 Hexagon socket head cap screw (M8x25) 000000000M8x250
X WSAA08000  Spring lock washer (M8) O000omsd
Y WPAAO8000 Plain washer (M8) 0000msd
Z NHCD0O4000 Hexagon nut (M4) oooooom4, 000






NEEDLE BAR CHANGE UNIT1 0000 1 1la-1

26 M0404280

27 MO0404290

STAK04006
SCAA08025
W5AA08000
WPAA08000
SSBA03005
SCGA04018
SSBA04005
SSAA05006
SPDKO03006
SSBA03003
SBAK04008
NHAA05000
W5AA05000
WPAAQ5000
SCEA04010
SPFB03006
SSBA05005
SCGA04018

n VO vV O0zZzIr X _O@mMmMOoO ® >

Nut

Joint

Truss head screw (cross recessed, M4x6)
Hexagon socket head cap screw (M8x25)
Spring lock washer (M8)

Plain washer (M8)

Hexagon socket set screw (M3x5)
Hexagon socket head cap screw (M4x18)
Hexagon socket set screw (M4x5)
Hexagon socket set screw (M5x6)

Pan head screw (cross recessed, M3x6)
Hexagon socket set screw (M3x3)
Binding head screw (M4x8)

Hexagon nut (M5)

Spring lock washer (M5)

Plain washer (M5)

Hexagon socket low head screw (M4x10)
Pan head screw (cross recessed, M3x6)
Hexagon socket set screw (M5x5)
Hexagon socket head cap screw (M4x18)

O o0 ooooo aoo CRI701 OO
Ass'y El't Parts No. Parts Names Note
1 HCR10AO02 Needle bar change unit ass'y oooo
2 HCR10101 Cover A ooooooo
3 HCR10111 Cover B oooooos
4 HCB10192 Knob agooooo
5 HCB79210 Motor goooooad
6 HCR10041 Motor gear oooooo
7 HCR10A11l Base ass'y ooooooo
8 MPAO00550 Stud oooooo
9 HCB14140 Sensor bracket ooooooooood
10 EPP00520 Photo interrupter ooooooooo
11 HCR10070 Shaft oooo
12 HCR10060 Plate ooo
13 HCB79400 Potentiometer ass'y oooooooood
14 HCB10080 Slit collar ooooooo
15 HCR11050 Connecting block oooooo
16 HCR10051 Drive shaft ood
17 HCR10A50 Cam ass'y oooooo
18 MPB00210 Bearing (600122) O000000e001zz0
19 HCR10082 Slide bar (for 15 needle) o0o0o0oo@so)
20 MPB01130 Cam follower oooooo
21 HCR10120 Needle position plate oooooo
22 -12a Moving shaft (by model) oooooooo
23 -12a Moving shaft (by model) ooooooood
24 -12a Moving shaft (by model) oooooooo
25 -12a Moving shaft (by model) ooooooood

gog

googo
UooobobooobdnMaxed
goooodoooMsx2sd
oooogowmsd

oooogmsd
oboooodbdonMm3xsd
goooobdnbooMaxisd
UboooodbdondMmaxsd
gboooodbdonMmsxed
gooooobooobdM3xen
UboooodbdonMm3x3d
Uooo0bdoomaxsd
oooobgmMmso
0oooogowmsd

0oogmsd
Uo0oobobooobdMmaxion
gooooobooobdM3xen
UboooodbdonMmsxsd
goooobdnbooMaxisd
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NEEDLE BAR CHANGE UNIT O 0O 0O O

12a-1

CRI 701
Elt 0 OO 22 23 24 25
PARTS NAMES | Moving shaft Moving shaft Moving shaft Moving shaft
(by model) (by model) (by model) (by model)
000 |000oOoooo oO0o0ooooo oO0o0ooooo oO0oooooo
1502 HC306061 - HCR11060 -
1504 HC306050 - HCR11070 -
MODEL X1504 HVF06200 - HCR11080 -
oo 1506 HVF06220 - HCR11090 -
X1506 HVF06180 HVF06180 HCML0370 HCR11100
1508 HVF06121 HVF06121 HCMLO370 HCR11100
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TIMING DETECTINGUNITOUOOOOOOO 13a-1

O o0 ooooo aoo CRHAOL OO
Ass'y El't Parts No. Parts Names Note
1 HCR11A00 Timing detecting unit ass'y oooo
2 HCR11040 Detecting cover ooooo
3 HCR11010 Driver base ooooo
4 HCD81090 Timing detecting board ass'y ooooooooood
5 HCD02260 Detecting board bracket B 0000000go()
6 HCR11A20 Coupling ass'y ooooooo
7 HCB02264 Detecting slit oooooo
8 HCR11030 Detecting shaft ood
9 HCR11A10 Timing slit ass'y oooooooood
10 MPB01160 Bearing (6904ZZNR) 0000006904ZZNRO
A STAKO4006  Truss head screw (cross recessed, M4x6) 000000000000 M4axe0
B SCAA08025 Hexagon socket head cap screw (M8x25) 000000000M8x250
C WBAA08000  Spring lock washer (M8) OoooomMmsn
D WPAAO8000 Plain washer (M8) 0000Msd
E SPDK04008 Pan head screw (cross recessed, M4x8) 00000000000M4x80
F SSAA05005 Hexagon socket set screw (M5x5) OO00000000ddmMmsxsd
G SPDK0O3008 Pan head screw (cross recessed, M3x8) O0000o00000dM3x8d
H SSAA03003 Hexagon socket set screw (M3x3) O0O00o0o0o0o0OgdMm3x3d
I SPDKO2006 Pan head screw (cross recessed, M2x6) 00000000000M2x60
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MOVING HEAD 1 [J U1 [0 [0 [ [ 14a-1

O o0 ooooo aoo CRI701 OO
Ass'y El't Parts No. Parts Names Note

1 MPZ02970 Plastic thrust washer (LL-8212-01) 0000000 LL-8212-010
2 MPA00250 Plastic washer (CC-0816-15) 0oOoooodce-0816-150
3 HCB12093 Take-up lever ass'y ood
4 HCD12070 Take-up lever shaft Ooooooisoodd
5 HCR12290 Connecting bar (for 15 needle) 000(@50)
7 HVF51600 Number sticker (1-6) Oodoooooeooooooon
7 HWVF51610 Number sticker (7-12) Oo0ooooddoeoooooooa
8 HCD12066 Connecting block (left) oooooo
9 HCD12057 Connecting block (right) oooooo

10 HCD12081 Needle bar boss check plate Ooooooisoodd

11 HCR12030 Upper rail oooooo@son)

12 HCR912050 Rail support ass'y (for 15 needle) Ooooooo@ason)

13 HCR12010 Moving head ooooo@son)

14 HCR12231 Front panel (Upper)(for 15 needle) oooooooo@ason)

15 HCR12A51 Thread adjusting unit ass'y (for 15 needle) 0000001000

16 HCR12250 Front panel (lower)(for 15 needle) 000000og@ason)

17 HCR12070 Rail bracket ooooooo

18 HMG12582 Felt goooooad

19 HMG12870 Pressure foot sheet (for 15 needle) 00000001000

20 HM3E12940 Pressure foot guide (for 15 needle) Oooooooisood

21 HCD12040 Rail Ooooooisoon

22 HCB12181 Needle bar spring oood

23 HCR12080 Fasten block oooooo

24 HCB12190 Cushion ooooo

25 HCB12120 Needle bar boss oooo

26 HCB12132 Screw for needle bar boss ooooooood

27 HCD12132 Pressure foot spring ooooo

28 HCD12091 Pressure foot boss oooo

29 HCD12103 Pressure foot block oooooo

30 HCD12140 Pressure foot spring (lower) ooooo@)

31 HCD12111 Needle bar ass'y ooo

32 HMGEL3630 Pressure foot ooooo

33 HMF12112 Bushing ooooood

34 HSA12010 Needle holder ass'y oooooo

35 HSA12020 Screw for needle holder C oooooo

36 MPZ03180  Needle (#11) O 0#110

37 HSA12251 Lower thread guide plate ass'y (for 15needle) 000000015000

38 HMGL2850  Spring (for 15 needle) Do000O0015000

39 HSA12110 Lower thread guide plate (for 15 needle) 0000001000

40 HSA12030  Eyelet 0D0O000@OO00D)

41 HSAl12151 Spring bracket oooooog

42 HCR912131 Thread adjusting bracket ass'y (for15needle) 00000000000 @500)

43 HCR12180 Spring holder shaft (for 15 needle) 00(@500)

44 HCR12200 Adjuster base (for 15 needle) 00000o0oog@asog)

45 HCB12231 Spring holder 0

46 HCB12240 Thread adjusting spring ooooo

47 HCB12381 Adjuster ooooo

48 MPA00480 Plastic washer oooooo

49 HCR12A71 Thread guide ass'y (for 15 needle) oooo@son)
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MOVING HEAD 1 [J U1 [0 [0 [ [

O o0 ooooo ggo CRI701 OO
Ass'y El't Parts No. Parts Names Note
A SCCA04020 Hexagon socket head cap screw (M4x20) 000000000M4x200
B SCEA03006 Hexagon socket low head screw (M3x6) 00000000000M3x60
C SCEA04010 Hexagon socket low head screw (M4x10) 00000000000 M4x100
D SCGA04018 Hexagon socket head cap screw (M4x18) 000000000M4x180
F SCAA05015 Hexagon socket head cap screw (M5x15) 000000000M5x150
G WSADO5000  Spring lock washer (M5) OO0OoomMmsO
H SCFA04008 Hexagon socket low head screw (M4x8) 000000000000 M4x80
I SCAA03005 Hexagon socket head cap screw (M3x5) O0O000o00o0oMm3xso
J WPBAO4000 Plain washer (M4) 00 00M40
K SCCA04006 Hexagon socket head cap screw (M4x6) 000000000M4xe0
L STAKO4006 Truss head screw (cross recessed, M4x6) 000000000000 M4xe0
M SBAKO3008 Binding head screw (M3x8) OO0O00oooom3xsn
N SBAKO04014 Binding head screw (M4x14) 00000000 M4x140
O WPBDO6000  Plain washer (M6) 0000Med
P WPADO3000 Plain washer (M3) 0000M30
Q SBAKO3005 Binding head screw (M3x5) OO0O00o0ooom3xso
R SPAB03005 Pan head screw (cross recessed, M3x5) 00000000000M3x50
S STAB04012  Truss head screw (cross recessed, M4x12) 000000000000 M4x120
T NHABO4000 Hexagon nut (M4) Ooooooman
U SBAKO04008 Binding head screw (M4x8) 00000000M4x80
vV MPRO00470  E-ring (E-6) goooooEe-ed
W SSAA04004  Hexagon socket set screw (M4x4) O000000000Max4d
X SBCKO3006 Pan head tapping screw (M3x6) PTOOODODOOOM3x60
Y SCEA03005 Hexagon socket low head screw (M3x5) O0000000000M3xs0

14a-2
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MOVING HEAD 2 1 1 [0 [0 [ 2

O o0 ooooo goo CR701 OO
Ass'y El't Parts No. Parts Names Note
1 HCR13031 Head cover (right) ooooo@)
2 HCR13040 Head cover (left) ooooo@)
3 HCR13051 Head cover (15-P:360) 00000 (15-PO 360)
3 HCR13061 Head cover (15-P:500) 00000 (15-PO 500)
4 HCR13100 Head cover B (5-P:360) 00000 B(15-PU 360)
4 HCR13110 Head cover B (5-P:500) 00000 B(15-PO 500)
5 HCR13010 Head cover bracket ooooo
6 HCR13020 Cover magnet oooooooo
A STAKO4006  Truss head screw (cross recessed, M4x6) 000000000000 M4xe0
B SCAA04008 Hexagon socket head cap screw (M4x8) 000000000M4x80

14b-1
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THREAD CATCHER [ ] [ []

15a-1

oo ooooo goo CRI 701 00O
Ass'y El't Parts No. Parts Names Note
1 HCRU14010 Thread catcher ass'y ooooooo
1* 2 HCR14020 Bracket ogooooooooooo
1* 3 HCR14030 Sheet goooooad
1* 4 HCR14010 Hook goooooad
1* 5 HCR14040 Guide goooooad
1* 6 HCR28050 Guard plate ooooooo
1* 7 HCB14081 Link ogoooooooa
1* 8 HCB14100 Screw ooooooooo
1* 9 HCB14070 Rod goooooad
1* 10 HCB14091 Link screw oooooooon
1* 11 HCB10042 Gear goooooad
1* 12 HCB10033 Drive gear A ooooooo o
1* 13 EPMI0590 Pulse motor oooooood
1* 14 EPP00520 Photo interrupter ooooooooo
1* 15 HCB14140 Sensor bracket ooooooooog
1* 16 MPA0O0170 Plastic washer (CC-0509-03) Joodoooogce-0509-030
1* 17 HCR28500 Protection sheet 000000o0ooooo
19 HCD14011 Thread holder ass'y ooooooooo
19+ 20 HCD14020 Holder (upper) ooooo
19+ 21 HCD14030 Holder (lower) ooooo
19* 22 HCD914040 Magic tape (with adhesive tape) oodoooooooooooo
19* 24 HCD14090 Spacer ooooo
25 HCR15B11 Clip-type thread holder ass'y (option) 00000000oooooo@ooon)
26 HCR15A10 Clip drive unit (option) 0000000000 @uoon)
25* 27 HCR15081 Clip holder (upper) (for 15 needles) Doooooooo@soo)
25 28 HCR15100 Clip holder (lower) (for 15 needles) 00000000001500)
25+ 29 HCR15121 Holder seet (for 15 needles) 0000000ogis00)
25* 30 MPAOO0500 Spacer oooooooo
25* 31 HCR15160 Clip godg
25 32 HCR15191 Clip spring oooooo
25* 33 HCR15250 Clip shaft support ooooooo
25 34 HCR15170 Clip shaft (for 15 needles) oooooo1s00)
25 35 HCR15260 Holder seet B (for 15 needles) 0000000oogisd0)
1* A SPDB03008 Pan head screw (cross recessed, M3x8) O0000o000000M3x8d
1* B STAB03006 Truss head screw (cross recessed, M3x6) O0000o0oo0o00o00dOM3xed
1* C WPBDO3000 Plain washer (M3) 0000OM30
1* D WSADO3000 Spring lock washer (M3) Oo0o0oom3gd
1* E NHCDO3000 Hexagon nut (M3) oooooomMm3oood
1* F MPR00420  E-ring (E-4) 000000E-40
1* G MPRO0300  E-ring (E-2) 000000E-20
1* H SSAA03003 Hexagon socket set screw (M3x3) O0O00o0o0o0o0oddMm3x3d
1* I NHBDO2000 Hexagon nut (M2) ooooooM20200
19* J SPAB02008 Pan head screw (cross recessed, M2x6) 00000000000M2x60
1* K SPFK03004 Pan head screw (cross recessed, M3x4) 00000000000M3x40
L SPDB04008 Pan head screw (cross recessed, M4x8) 00000000000M4x80
25 M NHBDO3000 Hexagon nut (M3) 0000200M3
25* N SCAD03004 Hexagon socket head cap screw (M3x4) 000000000M4x100
25 O WPAAO03000 Plain washer (M3) 0000OM30
25* P SBAD03004 Binding head screw (M3x4) 00000000M3x40
25+  Q WPBDO3000 Plain washer (M3) 0000OM30
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THREAD TENSION [ [ []

16a-1

O o0 ooooo aoo CRI320 OO
Ass'y El't Parts No. Parts Names Note

1 HCR16Al1 Thread tension bracket ass'y (for 15 needles) 0000000000 15000
2 HCR16050 Bar ooooo

3 HCS16133 Thread guide bar ood

4 HCR16A32 Minor thread tension ass'y ooooo

5 HCR16A42 Detecting thread tension ass'y ooooo

6 HCS16392 Thread eyelet ood

7 HCS16403 Lower rectifier ooooo

8 HCR16140 Switch cover ooooooo

9 HCR51040 Threading instruction sticker (for 15 needles) 0000000001500
10 HCB29301 Key top (FUNC) ooooooooono
11 HCR81080 Jump switch board ass'y ooooooooood
12 HCR81090 Drive switch board ass'y ooooooooo
13 HCB29380 Key top B (CUT) 00oo0oooooo
14 HCB29400 Key top (START) ogoooooooooo
15 HCB29390  Key top (STOP) 00000000000
16 HCR81150 TC 7-8 board ass'y TCOOO OO0
17 HCR16130 Board bracket ooooooo
18 HCR16031 Tension cover (for 15 needles) oooooo@son)
19 EPNO0780 Rubber ooooooo
20 HCR79080 Emergency stop switch (with cable) oodoooooooooooo
21 HCR13090 Emergency stop switch bracket ooooooooo
22 MPZ03110 Spacer ooooooooo

A NHAKO04000 Hexagon nut (M4) Ooooooman

B WPAKO04000 Plain washer (M4) 0O000M40

C SBCKO03008 Pan head tapping screw (M3x8) PTOOODODODOOM3x80

D SBCKO3004 Pan head tapping screw (M3x4) PTOOODODODOOM3x40

E SBAKO3005 Binding head screw (M3x5) OO0O00o0oooom3xso

F SPDK04010 Pan head screw (cross recessed, M4x10) 00000000000 M4x100
G WPADO4000 Plain washer (M4) 0000M40
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THREAD STAND 1 [0 [0 [0 [ [J

19a-1

oo ooooo aoo CRI 701 OO
Ass'y El't Parts No. Parts Names Note
1 HCD20052 Thread guide connecting plate oooooo
2 -20a Thread guide A (by model) ooooooooo
3 -20a Thread guide B (by model) ooooooooo
4 -20a Thread guide C (by model) 0oooooooo
5 -20a Thread guide D (by model) 0oooooooo
6 -20a Thread guide E (by model) ooooooooo
7 MD445080 Eyelet oooooo
8 MPR00110 SE-ring (SE-7) 0000000 sSEe-70
9 HCR20070 Eyelet Ood
10 MPRO0620  SE-ring (SE-8) 000000 0SE-80
11 HCR20061 Tube holder oooooooo
12 HCR20050 Spiral tube ooooooooo
13 HCR20080 Thread guide pillar ooooo
14 CGB20110 Thread guide pillar ooooo
15 HSA20010 Plastic spring oooooo
16 HCR20030 Thread stand pin oooo
17 MD420890 Washer ooo
18 HWVF20571 Thread stand felt (80) ooooo0esod
19 HCR20A10 Thread stand (15) oooooooo
20 HCR20040 Cover ooooo
21 HCDO0760 Cover stud D (46mm) 0000000 @6émm)
22 EPNO0780 Rubber goooooad
23 HCR81070 Thread detecting board ass'y oooooooo
A SCBD04008 Hexagon socket head cap screw with flange (M4x8) OO0 00000000 OO M4x80
B SPDD03008 Pan head screw (cross recessed, M3x8) O0000o000000M3x8d
C NHADOB000O Hexagon nut (M8) OooooomMmsn
D WPBDO800O Plain washer (M8) 0000Mmsd
E WBCO06000 Toothed lock washer Oooooomen
F NHABO5000 Hexagon nut (M5) OOooooomso
G SBAK04014 Binding head screw (M4x14) 00000000 M4x140
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THREAD STAND [0 [J

20a-1

CRHAO1
El't 000 2 3 4 5
PARTS NAMES |Thread guide A Thread guide B Thread guide C Thread guide D
(by model) (by model) (by model) (by model)
OO0 |000oogooog O0000o0oood |Joooooogo ooooooogo
1502 HCR21060 HCR21070 HCR21080 HCR21090
1504 HCR21160 HCR21170 HCR21180 HCR21190
MODEL X1504 HCR21260 HCR21270 HCR21280 HCR21290
o0 1506 HCR21360 HCR21370 HCR21380 HCR21390
X1506 HCR21460 HCR21470 HCR21480 HCR21490
1508 HCR21560 HCR21570 HCR21580 HCR21590
El't 000 6
PARTS NAMES |Thread guide E
(by model)
OO0 |00ooogooog
1502 HCR21100
1504 HCR21200
MODEL X1504 HCR21300
oo 1506 HCR21400
X1506 HCR21500
1508 HCR21600
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XCARRIAGE 1 ODOUOOoOnO O

21a-1

O o0 ooooo aoo CRI414 OO
Ass'y El't Parts No. Parts Names Note
1 -22a Pulse motor (by model) 00o00ooooooooo
2 HCR24030 Pulse motor spacer ooooo
3 HCR24020 Pulse motor bracket oooooooo
4 HCR24050 Bearing bracket oooooooo
5 HCR24040 Motor shaft bracket ooooooo
6 MPB00560  Bearing (6900Z2) 0000006900220
7 HCR24070 Drive pulley ooooo
8 HCR24A30 Deceleration pulley ass'y oooooo
9 MPZ03140 Plastic thrust washer (12-18-0.5) 0000000 (22-18-0.5)
10 HCR24060 Drive shaft ood
11 MPV00780 Timing belt gooooooad
12 HCR24012 X drive unit base Xooood
13 -22a Y guide (by model) Yyoooooooo
14 HCR24210 Circuit board bracket ooooooo
15 HCD81110 Sensor relay board ass'y ooooooooo
16 HCR24171 Connecting plate oood
17 -22a Connecting plate (by model) gogooood
18 HCR24160 Belt fixing plate oooooo
19 HCR24130 Belt holding plate ass'y oooooo
20 MPZ03140 Plastic thrust washer (12-18-0.5) 0000000 (12-18-0.5)
21 HCR24A50 Tension pulley ass'y oooooooood
22 HCR24110 Tension shaft oooooo
23 HCR24101 Tension brakcet oooooooood
24 HCR24120 Tension plate oooooo
25 HCR24390 Cover bracket oooooooo
26 HC&X25212 Base felt oooooooo
27 HCR24190 Stay (right) ooog@)
28 HCR24200  Stay (left) ooo@)
29 -22a X carriage base (by model) ooooooooo
30 HCR24180 Detecting plate ood
31 HCD24072 Sensor bracket ooo-0000
32 HCD81100 Position sensor board ass'y ooooooooo
33 -22a X carriage base cover (right) (by model) oo0ooooooooooo
34 -22a X carriage base cover (left) (by model) oooOooocoboooobooo
35 -22a Drive unit cover (by model) ooooboooooo
36 MPRO0630  E-ring (E-10) 00000 (E-10)
37 MPVO00790 Timing belt oooooooo
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X CARRIAGE 0000000

22a-1

CRHAO1
El't 000 1 13 17 29
PARTS NAMES |Pulse motor Y guide Connecting plate X carriage base
OO0 |(00o00oood Yoood ooo oooo
1502 HCR79110 HCR24460 HCR24300 HCR24231
1504 HCR79110 HCD25060 HCR24310 HCR24241
MODEL X1504 HCR79110 HCR25100 HCR24320 HCR24252
o0 1506 HCR79110 HCD25060 HCR24330 HCR24261
X1506 HCR79120 HCR25100 HCR24340 HCR24271
1508 HCR79120 HCD25060 HCR24350 HCR24281
El't 000 33 34 35

PARTS NAMES

X carriage base cover
(right)

X carriage base cover
(left)

Drive unit cover

gob |0Dboobbon goboooog googon
1502 HCR24400 - HCR24370
1504 HCR24410 - HCR24370
MODEL X1504 HCR24421 HCR24440 HCR24370
oo 1506 HCR24410 HCR24440 HCR24370
X1506 HCR24421 HCR24450 HCR24381
1508 HCR24430 HCR24450 HCR24381
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Y CARRIAGEA O0OOOOO O

O o0 ooooo aoo CRI221 OO
Ass'y El't Parts No. Parts Names Note
1 -22a Pulse motor (by model) 00oo00ooooooooo
2 HC&5320 Pulse motor spacer ooooo
3 HCR25030 Motor pulley ooooooao
4 HCR25A50 Y motor base ass'y ooooooooo
5 HCR25040 Deceleration pulley ooooo
6 HCR25010 Y drive unit base Yyooooo
7 MPB0O0O750 Bearing ooooo
8 MPV00810 Timing belt oooooooo
9 -24a Y carriage drive shaft (right) (by model) gooooobgooo
10 -24a Y carriage drive shaft (left) (by model) gbooooobgooo
11 HCR25180 Y shaft collar ooooo
12 HCR25070 Y carriage base (right) yooo)
13 HCR25080 Y carriage base (left) yooo)
14 HCR25050 Drive pulley ooooo
15 HCR25140 Belt fixing plate oooooo
16 HCR25150  Stay (right) ooo@)
17 HCR25160  Stay (left) ooo@)
18 HCR25170 Detecting plate ood
19 HCR25110 Idler pulley bracket ooooooooo
20 HCR25120 Idler shaft ooooo
21 HCR25A30 Idler pulley ass'y oooooooo
22 MPZ03140 Plastic thrust washer (12-18-0.5) 0000000 (12-18-0.5)
23 MPRO0630  E-ring (E-10) 00000 (E-10)
24 HCR25130 Tension plate oooooo
25 MPV00820 Timing belt oooooooo
26 HCR25100 Y guide Yyooo
27 HCD24072 Sensor bracket ooo-0000
28 HCD81100 Position sensor board ass'y ooooooooo
29 HCR25091 Y carriage base bracket yooooooo
30 MPCO0010  N-coupling (15-15) 000000 00N15-150
31 MPZ02610 Pin (25x25) 00000 @ 5x250
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24a-1

El't 000 1 9 10
PARTS NAMES |Pulse motor Y carriage drive shaft |Y carriage drive shaft
(right) (left)
OO0 |(00o00oood oooodo oooodo
1502 HCR79120 HCR25221 -
1504 HCR79120 HCR25231 -
MODEL X1504 HCR79130 HCR25241 HCR25251
o0 1506 HCR79130 HCR25241 HCR25251
X1506 HCR79130 HCR25260 HCR25270
1508 HCR79130 HCR25260 HCR25270
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Y CARRIAGEB 0O0OOOOO O

O o0 ooooo aoo CRI221 OO
Ass'y El't Parts No. Parts Names Note
1 HCR25050 Drive pulley ooooo
2 MPB00750 Bearing (6903ZZNR) 00000 (6903ZZNR)
3 HCR26200 Center pulley plate (right) oooooooood
4 HCR26210 Center pulley plate (left) oooooooood
5 HCR26070 Rear pulley oooooo
6 HCR26080 Rear pulley shaft ooooooo
7 HCR26090 Rear pulley collar ooooooooo
8 MPZ03140 Plastic thrust washer (12-18-0.5) 0000000 (22-18-0.5)
9 HCR25A30 Idler pulley ass'y oooooooo
10 HCR25120 Idler shaft ooooo
11 MPRO0630  E-ring (E-10) 00000 (E-10)
12 HCR26100 Center carriage tension bracket oodooooooooo
13 HCR26120 Tension plate oooooo
14 HCR25110 Idler pulley bracket ooooooooo
15 HCR25140 Belt fixing plate oooooo
16 HCR26051 Moving base ooooo
17 HCR26060 Connecting plate ood
18 MPB01140 Cam follower oooooo
19 HCR26040 Guide rail oooooo
20 HCR26011 Center carriage base ooooooo
21 HCR26020 Guide rail plate (front) oooooooog)
22 HCR26030 Guide rail plate (rear) oooooooog)
23 MPV00830 Timing belt oooooooo
24 HCR26250 Base bracket oooooo
25 HCR26220 Center carriage cover oooooooo
26 HCR26230 Cloth guard oood
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ELECTRIC PARTS 1 0O0OUOO O

26a-1

O o0 ooooo aoo CRHB10 OO
Ass'y El't Parts No. Parts Names Note
1 HCR29050 USB port cover usBO O O
2 HCB81130 USB connector board ass'y usBOOOOOooooOd
3 HCR29020 FDD bracket B ooooooooo
4 EPS00891 Power switch oooooo
5 HCR27060 Switch cover swooo
6 -27b FDC board ass'y Ogooooooooooo
7 HCD81001 CPU board ass'y oooooo
8 HCD81076 Serial board ass'y ooooooo
9 HCB81141 USB host board ass'y USBHOSTO OO OO
10 HCR29030 Serial board bracket A OO0000oooOogoA
11 HCR29040 Serial board bracket B ogoooooooooos
12 HCD81011 Expansion memory board ass'y ooooooooood
13 HCR81050 Drive B board ass'y oooooooo
A SBAKO4006 Binding head screw (M4x6) 00000000M4xe0
B SPDD03006 Pan head screw (cross recessed, M3x6) O0000o0o0o000dM3xed
C STAKO04008 Truss head screw (cross recessed, M4x8) O00000000000M4ax80
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ELECTRIC PARTS 2 0O0OUODO O

O o0 ooooo aoo CRHB10 OO
Ass'y El't Parts No. Parts Names Note
1 HCR27031 Left cover BOXO O OO
2 HCR27021 Right cover BOXO O OO
3 HCR27040 Rear cover BOXOOOO
4 HCR27051 Main uint base ooooo
5 HCR27013 Base plate oood
6 HCR81040 Power supply connecting board ass'y ooooooo
7 HCR79180 Inverter oooooo
8 HCR79210 Transformer 500VAO O OO
9 EPF00490 Terminal base ood
10 EPK01080 Switching power supply 00000000024V5vV0
11 EPKO01110 Noise filter oooooooo
12 EPF00300 Circuit protector ooooooooood
13 EPNO0790 Rubber ooooao
14 HCR79100 Pulse motor driver ooooooo
15 HCB29312 Cord lid oooo
16 HCR79070 Fan ooo
17 EPKO01060 Filter ooooo
A STAKO4006  Truss head screw (cross recessed, M4x6) 000000000000 M4xe0
B SPDD04008 Pan head screw (cross recessed, M4x8) 00000000000M4x80
C SPDD04006 Pan head screw (cross recessed, M4x6) 00000000000M4xe0
D SPDD03015 Pan head screw (cross recessed, M3x15) 00000000000 M3x150
F SGAD04020 Flat head screw (cross recessed head, M4x20) 00000000 0O O M4x200
F WSBAD04000 Plain washer (M6) 0000Med
G NHADO4000 Hexagon nut (M4) Ooooooman
H SBABO03005 Binding head screw (M3x5) OO0O00o0o0oomMm3xso
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CONTROL BOX UUOOOOOOOOO

O o0 ooooo aoo CRHAOL OO
Ass'y El't Parts No. Parts Names Note

5 HCR29010 Fixing arm oooooo

6 HCD29152 Support shaft A OOOA

7 HCD29141 Bracket A O0OA

8 HCD79001 Emergency stop switch (with cable) oodoooooooooooo
9 HCB29370 Plate nut oood

10 HCD81020 LCD, ATA board ass'y OoOd,0000o0o0oo

11 HCB29263 Panel ass'y (rear) ooooo

12 HCB29312 Cord lid HCD oooo

13 HCB29410 Inverter cover ooooooooo

14 MPZ03060 Stud O0000000MSB-2009-030

15 EPZ00800 Back light inverter unit ooooooooood

16 MPZ03050 Stud O0000000MSB-2004-0300

17 HCB29152 Display bracket A oooooooo

18 EPZ00790 LCD unit agoooo

19 HCB29200 Sealing A ooooooao

20 HCB29210 Sealing B ooooooao

21 HCB29131 Display panel ooooo

22 HCB29350 Sealing C goooooad

23 - Sealing D goooooad

24 HCD29010 Panel (front) HCD oooooooon

25 HCB29140 Emblem ooooo

26 HCB29331 Fixing bracket (left) ooooooooood

27 HCB29321 Fixing bracket (right) Oo0oooooooog

28 HCD81030 Switch board ass'y ooooooooood

29 HCB29360 Cushion ooooo

30 HCB29290 Key top (SET) ooooooao

31 HCB29281 Multi key top oooooooo

32 HCB29301  Key top (FUNC) 0DO0oo0o0ooooon

33 HCB29380 Key top B (CUT) oooooooood

34 HCB29390  Key top (STOP) 0D0o00oo0ooooo

35 HCB29400  Key top (START) 00000000000

36 HCD37091 Knob screw A (M4) ooooo

A SPDK04010 Pan head screw (cross recessed, M4x10) 00000000000 M4x100
D MPRO0080  E-ring (E-5) 000000E-50

H SPDD04008 Pan head screw (cross recessed, M4x8) 00000000000M4x80
I SBAB03005 Binding head screw (M3x5) OO0O00o0ooom3xso

J SPDD03006 Pan head screw (cross recessed, M3x6) O0000o00000dM3xed
K SPDD02005 Pan head screw (cross recessed, M2x5) 00000000000M2x50
L SMAB03008 Pan head tapping screw (M3x8) O0O00o0o0ooom3xsd

27a-1
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FLOPPY DISK DRIVE (OPTION) OO0 UOU0OUOOO0OODODOOOOOOO 27b_1

O o0 ooooo aoo CRHAOL OO
Ass'y El't Parts No. Parts Names Note
1 HCRU29010 Floppy disk drive ass'y ooooooooo
2 EPZ00284 Disk drive unit (3 mode type) Oodooooooooooooogoooooo
3 HCR29020 FDD bracket B ooodoooooo
4 HCR70180 FDC unit coed ogoooooooa
5 HCD81041 FDC board ass'y Ogooooooooooo
6 EPZ00450 Floppy disk (1 case) oodooooooooooo
A SBAKO4014 Binding head screw (M4x14) 00000000 M4x140
B SPDD03006 Pan head screw (cross recessed, M3x6) O0O00O0o0o0o000dM3xed
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ERPOINTER OO OOODOOOO 27c-1

LAS

agoooo aoo CRI901 OO

Ass'y El't Parts No. Parts Names Note

1 HCR79410 Laser pointer ooooooooo

2 HCR28020 Cylinder clip ooooooooo

3 HCR28030 Clip shaft ooooo

4 HCR28040 Pointer shaft oooooo

5 EPNO0710 Clip ogoooooooa

A SCAD04012 Hexagon socket head cap screw (M4x12) 000000000M4x120

B NHCD0O4000 Hexagon nut (M4) oooooomMmanoood
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BOBBIN WINDER [ [J [1 [J []

O o0 ooooo aoo CRI701 OO
Ass'y El't Parts No. Parts Names Note
1 HC&0140 Thread guide plate oood
2 MD445080 Eyelet oooooo
3 HCG50130 Thread guide pillar ooooo
4 HWVF20571 Thread stand felt (80) 00000 o800
5 HSA20010 Plastic spring oooooo
6 HCD60111 Thread stand pin oooo
7 HCB60103 Thread guide unit oooooo
8 HCR36020 Thread tension bracket oooooo
9 M)402052 Thread stand pin ooooo
10 HCR36031 Winder cover ooooooo
11 HCB60191 Guide oono
12 HCD60012 Shaft o000
13 HCD60053 Winder base ass'y ooooooooo
14 MPA00340 Stud o000
15 HCB60210 Cushion ooooao
16 HCB60200 Spacer ooooo
17 HCD79220 Switch oooo
18 HCB60060 Spring ooooo
19 HCB60160 Lever ass'y oood
20 HCD79210 Motor ass'y ooooo
A SCBD04008 Hexagon socket head cap screw with flangeM40 00000000000 O M4x80
B MPRO0110  SE-ring (SE-7) 0D000000SE-70
C NHADO8000O Hexagon nut (M8) OooooomMmsn
D WSBADO8000  Spring lock washer (M8) O000omsd
E WPADO800O Plain washer (M8) 0000Mmsd
F WPADO04000 Plain washer (M4) 0O000M40
G WPAK04000 Plain washer (M4) 0000M40
H WSAD04000  Spring lock washer (M4) 00000M40
I NHADO4000 Hexagon nut (M4) Ooooooman
J SPDKO04008 Pan head screw (cross recessed, M4x8) 00000000000M4x80
K STAKO04006  Truss head screw (cross recessed, M4x6) 000000000000 M4axe0
L SSAA03003 Hexagon socket set screw (M3x3) O0O00o0o0o0o0oddMm3x3d
M SCAA03005 Hexagon socket head cap screw (M3x5) 000000000M3x50
N NHAA04000 Hexagon nut (M4) Ooooooman
O SCAA04012 Hexagon socket head cap screw (M4x12) 000000000M4x120
P SPAC02010 Pan head screw (cross recessed, M2x10) 00000000000 M2x100
Q MPRO0080  E-ring (E-5) 000000E-50
R WPBA04000 Plain washer (M4) 0O000M40
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CAP FRAME (DRIVE FRAME)

DO0oO0o0DoOoo29a-1

O o0 ooooo ggo CRIA31 OO
Ass'y El't Parts No. Parts Names Note
1 FRA43504 Drive frame ass'y A (red) oooooooo
1 FRA43884 Drive frame ass'y B (blue) oooooooo
2 FRA43790 Wire fixing plate ooooooo
3 FRA43830 Rail bracket oooooo
4 FRA43820 Rail oono
5 FRA43780 Wire o000
6 FRA43590 Lever bracket (right) ooooooooood
7 FRA43560 Hold lever ass'y (right) ooooooooo
8 FRA43620 Torsion coil spring (right) 00o0000o0ooooo
9 FRA43610 Support pin ooooo
10 FRA43800 Wire keeper oooooo
11 FRA43601 Lock pin ooooo
12 FRA43550 Spring oono
13 FRA43540 Center guide ooooooo
14 FRA43650 Lever bracket (left) ooooooooood
15 FRA43630 Hold lever ass'y (left) ooooooooo
16 FRA43660 Torsion coil spring (left) 00o0000o0ooooo
17 FRA43670 Plate nut (M4) 0000000 oamad
18 FRA43680 Plate nut (M3) ooooooooodMm3d
19 FRA43841 rotary cylinder ooooo
20 FRA45020 Guide oooooog
21 FRA43740 Protect sheet ooooooog
22 FRA45050 Guide bracket ooooooo
23 FRA45040 Guide support (left) oooooooo
24 FRA45030 Guide support (right) ooooooood
25 FRA43691 Reinforcement plate ooo
26 FRA43971 Base ass'y ooooooooo
27 FRA43530 Guide roller pin 00o0000o0ooooo
28 FRA43520 Bearing ooooo
29 FRA43750 Guide roller spacer ooooooooood
30 FRA43510 Guide roller oooooooood
31 FRA43810 Stopper ooooooo
32 SPDD04012 Pan head screw (cross recessed, M4x12) 00000000000 M4x120
33 SGAD04008 Flat head screw (cross recessed head, M4x8) OO0 000000 O M4x80
34 SCAD04008 Hexagon socket head cap screw (M4x8) 000000000M4x80
35 NHADO3000 Hexagon nut (M3) Oooooom3o
36 SPADO3005 Pan head screw (cross recessed, M3x5) 0000000000 0M3X50
37 STADO3004  Truss head screw (cross recessed, M3x4) 000000000000 M3x40
38 SPDD04010 Pan head screw (cross recessed, M4x10) 0000000000 0M4x100
39 NHCD04000 Hexagon nut (M4) 000000M4a0
40 WSAD0O4000  Spring lock washer (M4) 00000M40
41 SPDD04008 Pan head screw (cross recessed, M4x8) 00000000000 M4x80
42 NHADO5000 Hexagon nut (M5) OOooooomsO
43 WSADO5000  Spring lock washer (M5) 00000Mmsd
44 WPADO5000  Plain washer (M5) 0000Ms0
45 SPDD04006 Pan head screw (cross recessed, M4x6) 000000000 OdOdMaxe)
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CAP FRAME (HOLD FRAME) OO0 OO0OGO0OO 29b-1

0O OO0 00000 TEE CSF128 0 [0
Ass'y El't Parts No. Parts Names Note
1 FRA44001 Cap hold frame ass'y (wide type) o0o000o0oogoooooo
2 FRA44210 Position braket oooooog
3 FRA44180 Cap marker ooooooooo
4 FRA44102 Cap hold frame (wide type) oooooooooooog
5 FRA44050 Cap holder bracket ooooooooo
6 FRA44031 Hook goooooad
7 FRA44201 Cap holder A ogooooooooo
8 FRA44090 Clip oooo
9 FRA44013 Guide pin ooooo
10 FRA44022 Grip bracket oooooooon
11 FRA44170 E-ring oood
12 FRA44042 Cap grip oooooo
13 FRA44160 Latch agooooo
14 FRA46502 Cap hold frame ass'y (low profile type) oodoooooooooooo
15 FRA46025 Cap hold frame (low profile type) o0o000o0oogoooooo
16 FRA44240 Position braket oooooooooon
17 FRA46550 Clamp C ooooo
18 FRA46620 Spring clip oooooo
19 FRA46141 Spacer ooooo
20 FRA46610 Side holder ass'y ooooooood
21 FRA46630 Side holder cushion ooooooo
22 FRA46182 Side holder ooooo
23 FRA46082 Bracket ooooo
24 NWBB03000 Wing nut (M3) Oo0o00oo0o0odm3d
25 FRA46520 Side support (right) oooooooo
26 FRA46561 Side support ruber (right) o0o00ooogoo
27 FRA46530 Side support (left) oooooooo
28 FRA46571 Side support ruber (left) oooooooood
29 FRA46212 Clamp B agoooo
30 FRA46151 Latch bracket ooooooooo
31 NHADO4000 Hexagon nut (M4) O00000m4ad
32 WPADO4000 Plain washer (M4) 0000M40
33 SPAD03003 Pan head screw (cross recessed, M3x3) O0000o000oOddM3x3)
34 SPAD03005 Pan head screw (cross recessed, M3x5) 0000000000 dM3xs)
35 SPDD04005 Pan head screw (cross recessed, M4x5) 00000000000 M4x5)
36 SPDD04012 Pan head screw (cross recessed, M4x12) 00000000000 M4x120
37 SGAD04008 Flat head screw (cross recessed head, M4x8) OO0 0000000 M4x80
38 SPDD03005 Pan head screw (cross recessed, M3x5) O0000000000dM3xsd
39 SPDD03004 Pan head screw (cross recessed, M3x4) 00000000000M3x40
40 NHADO3000 Hexagon nut (M3) Oooooom3o
41 WSADO3000  Spring lock washer (M3) Oo0o0oom3gd
42 SGADO3004 Flat head screw (cross recessed head, M3x4) 0000000000 M3x40
43 WPADO3000 Plain washer (M3) 0000OM30
44 WPBD0O3000 Plain washer (M3) O0o0ooM3d
45 SGADO3006  Flat head screw (cross recessed head, M3x6) 0000000000 M3x60
46 NHCDO3000 Hexagon nut (M3) Oooooom3o
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CAP FRAME (CAP STRETCHER) OUOU4OUOUOUUOO29¢c-1

0O 00 00000 TEE CSF128 0 [0
Ass'y El't Parts No. Parts Names Note
1 FRA44502 Cap stretcher (wide type) oodooooooooo
2 FRA44600 Base E ooooo
3 FRA44610 Stopper A oooooo
4 FRA44580 Hinge oono
5 FRA44590 Base D ooooo
6 NHADO5000 Hexagon nut (M5) OOooooomso
7 FRA44620 Tension coil spring oood
8 SCADO5012 Hexagon socket head cap screw (M5x12) 000000000M5x120
9 FRA44561 Base B ooooo
10 SCAD05020 Hexagon socket head cap screw (M5x20) 000000000M5x200
11 FRA44571 Base C goooo
12 SWAB10020  Wing bolt (M10x20) 0oodonooogMmiox2od
13 FRA44630 Cushion ooooooo
14 FRA44531 Back plate oooooog
15 FRA44541 R block goooo
16 FRA43591 Lever bracket (right) ooooooooood
17 FRA43560 Hold lever ass'y (right) ooooooooo
18 FRA43620 Torsion coil spring (right) Oo0oooooooog
19 FRA43611 Support pin ooooo
20 FRA43601 Lock pin ooooo
21 FRA43550 Spring oood
22 FRA43542 Center guide oooooog
23 FRA43651 Lever bracket (left) 000000o0ooooo
24 FRA43630 Hold lever ass'y (left) ooooooooo
25 FRA43660 Torsion coil spring (left) 000000o0ooooo
26 FRA44511 Cylinder ooooo
27 FRA44521 Stretch plate (wide type) 00o0000o0oooooo
28 FRA46350 Cap stretcher (low profile type) 000000000oooo
29 FRA46330 Stretch plate (low profile type) 000000000oooo
30 FRA46320 Block agooooo
31 SCADO5035 Hexagon socket head cap screw (M5x35) 000000000 Msx350
32 WSADO5000  Spring lock washer (M5) 00000Mmsd
33 WPADO3000 Plain washer (M3) 0000M30
34 WPADO5000 Plain washer (M5) 0000Ms0
35 SPAD0O3005 Pan head screw (cross recessed, M3x5) 0000000000 dM3xs)
36 SPDD03005 Pan head screw (cross recessed, M3x5) 00000000000 M3x5)
37 SGADO3005 Flat head screw (cross recessed head, M3x5) OO0 O0000O00O0OM3x50
38 SPDD04010 Pan head screw (cross recessed, M4x10) 00000000000 M4x100
39 NHCD04000 Hexagon nut (M4) Ooooooman
40 WSAD0O4000  Spring lock washer (M4) 00000M40
41 SPDD04008 Pan head screw (cross recessed, M4x8) 00000000000M4x80
42 SGADO3004 Flat head screw (cross recessed head, M3x4) 0000000000 M3x40
43 WPADO3000 Plain washer (M3) 0000OM30
44 WPBD0O3000 Plain washer (M3) O0o0ooM3d
45 SGADO3006  Flat head screw (cross recessed head, M3x6) 0000000000 M3x60
46 NHCDO3000 Hexagon nut (M3) Oooooom3o



ELECTRICAL CONNECTION DIAGRAM E5EER ..... 30a-1

Electrical wiring 1/4

l[contROL BOX LOD-ATA circuit board | [~~~ T T T T T T T T T T T T T T T T T T T T TGS TON BOX |

{CBT} 2
Back light m
inverter unit

|:| 4CNA CNT CN3

USB connecter
Al2)circuit board

CNSCNI

USB host
circuit board

LCD unit

stop sw

CPU circuit
board

|
I
|
|
|
|
I
|
|
|
|
|

L sG] o @] L et @]
solenoid ll sclenood II solenoid{B09 I

Thread Thread Thread
catch catch (O)—< cateh
motor motor motor
Thread Thread Thread
catch catch r cetch
sensor sensor sensor
e el 1D e G HIM wme o]
solenovd solenoid solenoid

{_X CARRIAGE _}
z C17 NA
| 5 | & 0F O ' CN2
| ﬁ, D
! I | )cws 50
| @ | | - d o on1
| = | |
= 50
I &) | : RS5 @ °
RS4 (3
| D 1 Timing circuit board ' RS3 J —— lj oNi
AD8 RS2 —
| D | | ®ST O ﬂ
= Needle stop CN14 CNI3 CNeB
! 5 | sensor ﬁ_ } L_ICN2
! D | ' cNi2
: Ipotennometerm : o |dene N
AD8 59 CNE D
| Position | Color change I =ha !:]
! senser” | mofor e oNHET Sener coloy
| circuit | | L_CNS CNIS CN3|: circuit board F'osi t ign senser
| board | DRIVE-B circuli t | circuit board
| | e QCY?‘EE | s %oors owal .+ 2015 @
|
: : Under . : CIEB—| |\ o7 CNRICN20 CNes [cNa CNZSD__._‘E BpaTe g
| ‘_thread motor I ‘:‘ l:l :' | .Rgsl:eg soleno
S 1 | KEF 3} (C32] g1z |
| | | | 51
| X-axis motor | L | stop sensor
T R 3
: Senser relay |
circuit bosrd |
! {26} .| Thresd cut motor D D
USB cable
Y-axis motor
Electrical wiring 2/4
(HAED) .
_____________________________ BRE
[ — FRULEH Final head
| Usually head or start/stoe sw haed Head with emegency stop sw |
| |
| |
| TC7-8 TCT-8 | TC7-8
| CN2 circuit board Head SW CNZF circuit board | CN2 circuit board
| clrcuit board |
3 |
| |
' cze] I '
| |
| Jump sw Start/Stoo SW Jump sw |
| clreuit bosrd PHEAD TYPE-2HEAD clreuit board Emergency stop sw | clreuit bosrd
| AHEAD TYPE—2, 4HEAD 2HEAD TYPE-THEAD |
6HEAD TYPE—2 SHEAD 4HEAD TYPE-3HEAD
| C2T} x&HEAD TYPE-2, 4, BHEAD [C22] 6HEAD TYPE-AHEAD | ol
| BHEAD TYPE-2, 5 BHEAD X%% REE% g%ﬁg |
BTy > ——{C32}— R (Cat1}— [CaT—
ol “)) 24V =5 +24v ,—.g h] +24v ! '—‘EAL‘)
£33} €407 =t
|
|
|
CN8 |CN10 CN11 CN8 |CN10 CNT1 l CN8 {CN10 CNI1
L] 0 u [ Ll
CNa Cﬁ ] CNB CN&} CI%Q\ »—L_CI%IS | QCNLID (%g!] CNB
CN1 CN1 CN1
CNe CN3 CN7 CN2 CN3 CN7 : CN3 CN7
Detection C25] Defection | Detection
clrcuit board clrcuit board clrcuit board
lreuit \ t it
[
[
|
|
|
|
|
|
|
[
|
|

i
|
|
!
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

pointer |:l pointer pointer ‘:

PROTR LY R B
[t differs depending on the model and the head




ELECTRICAL CONNECTION DIAGRAM ExEc#rE

CRHAOL 30a_2

Electrical wiring 3/4

light GOW)

BED)
________________________________ A
aH 5H 6H |
|
&) |
Keeper Keeper Keeper Keeper |
s olenoid solenoid solenoid solenoid |
|
|
|
|
0 I
KEP (0 z 2 |
DEUD—Keener_relay Du Keeper relay Keeper ?elav |
<t o clrcuit board <oy ctrcuit board clrcuit board
FDE, sl LBl |
|
|
|
.- _
BEROCLYREE,
It differs depending on the model and the head
CONTROL BOX side MAIN motor side
RSI @Bsck sefty LS1
S1 senser Table cover
RSI (1
RS2 Back sefty LSs2
@ S2 senser
-——JRSZ [§)) ]
RS3 Back sefty LS3
@ S3 senser
[RS3 (D>
RsS4 Back sefty Lsa
8a4 S4 senser
RSA T
[sm {Cat}
RS5 Needle sefty LS5
825 S5 senser
RS5 (1
55m {Cas}
Electrical wiring 4/4
(AC Ll NE) Power switch OFF (0]
250V 10A
BROWN [nverter
signal
BLE ISM}
F'owER SUPPLY BOX Inverter unit _‘
| ggSSU~ZAOV | Main motor
- 4
| Noise filter otz M‘\ YELLOW/GREEN, $3 400w
| 77 2E {051 2 w/T30—{BuAe .
| ) R SO ORALL v/T2O—{HIE
| ee TELLOWTEN| 5 @) Wt o |RER }
- o
| DC power supply ‘
VELLOW/GREEN I 4 &F\jTAC?OO'vZAO |
=
f DC_5V-5A |
’_L E DC24V-9A (188 |
|
Circuit l
AC200 (19) | “erotector | PMD
AC220 (190) | 250V 8A | sianal
AC230 (10) & P M ]
AC240 (19) | d |
! ) : | -
I €] 2 || v+
| 3 ] Y-Motor NCEd
| |
| |
| |
| |
| |
I |
| f |
[ P \ h | ! AT
| circu’t bosrd I Mo Tiuorescont isht
= ° ivorescen ig
| } X MotorE(M T 22
| | AHEAD———-2
X4, BHEAD-2
: I X6. BHEAD-3
| | ITE cro—H5Y
, BLACK ()8
| YECLOW/GREEN IYEL LOV/GREEN HE
570 gy Yie R — |
| [t swithes additionally to a previous ransformer | 339\ ] 539\ ]
power suppli for Factory setting) S00VA ﬂ_‘ ﬂ_l
I IN_ AC240V.230V.220V. 200V |
| OuUT ACTO0V | Fluorescent
| |
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NO. | s AR NO. PARTS NAME Hak NO. [ arerei o PARTS NAME B2
A00| HCD8100 [CPU cireuit board CPUX R B01| HCB7940 |Potentiometer Rl at—a—
A01| HCD8101 [Memory circuit board AEY—ER B02| HCB7921 [Pulse motor NIVAE—H—
A02| HCD8102 [LCD-ATA circit board LCD—ATAER B03| EPMO0059 [Pulse motor INIVAE—F—
A03| HCD8103 |Operation switch circuit board[¥REX A v FEiR B04| HCB7901 |Jump solenoid S TIVIAR
A04| HCDB8104 |FDC circuit board FDCE#H B05| HCR7902 |Brake solenoid TL—FIL/AF
A05| HCR8105 [DRIVE-B circuit board FSA1TBER BO6| EPP0052 [Photo sensor IHheLH—
A06| HCR8115 {TG7-8 circuit board TC7 —8XEix B07| HCD7941 |Pointer A R—
(15 needle type machine}  |(1 5§48 HR)
HCR8116 |TC6-6 circuit board TC6—6Ex B08| HCD7905 |Keeper solenoid F—n—JL/AF
(12 needle type machine) (12588 58)
A07| HCD8109 [Timing circuit board FEEMEVTER B09| HCR7903 |Clip solenoid VT ILIAF
A08| HCD8110 [Position sensor circuit board {fIEt > H—EiK B10| HCD7913 [Pulse motor NILAE—E—
A09| HCD8111 [Sensor relay circuit board [t2i/H— K B11| HCR7911 [X-axis motor XERE—5—
(2,4,X4,6head type machine) [(2, 4, X4, 6FE#F)
A10| HCB8107 |[Serial circuit board ST NER HCR7912 [X-axis motor XEE—5—
(X6,8head type machine) (X6, STE )
A11| HCB8114 |(USB host circuit board USBHOSTE R B12| HCR7913 |Y-axis mator YEE—F—
A12| HCB8113 [USB connector circuit board |USBaRV2EIR B13| EPZQ079 |LCD unit LCDa=vhk
A13] HCR8108 |[Jump switch circuit board TR IFER B14| EPZ0080 |Back light inverter unit NGS5
A14| HCR8109 |Head switch circuit board SRR v FEIR B15| HCR7907 |DC fan DC27.
A15] HCR8107 [Detection circuit board BHER B16| HCD7900 [Emergency stop switch P T e
(Control panel) (arba—JLs3RIL)
A16| HCR8112 [Keeper relay circuit board F—/—hEEE B17| HCR7908 [Emergency stop switch JEREIE XA YF
(Head) (EEf)
A17| HCR8104 [Power relay circuit board ERPHER B18| EPZ0028 |FDD Unit FDDaZ=whk
B19| HCD7922 |Limit switch YEYRX A YF
1/4
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“|PARTS NO. o " |PARTS NO. AR
B20| HCD7921 |DC motor DCE—4— G01} HCR7001 |HCR power cord HCRERI—F
B21| HCR7931 |Back sefty S1 sensor EHER2tEY—S1 C02| HCR7005 [Circuit protector cord H—FyhJOTFH5a—F
B22| HCR7932 |[Back sefty S2 sensor HFaREtY—S82 C03| HCR7003 |Surge absorber cord Y—TFTI)—i—a—F
B23| HCR7933 [Back sefty S3 sensor TEmrEEH—S3 C04 | HCR7006 |Power switch cord ERA(vFa—F
B24| HCR7934 |Back sefty S4 sensor EFHREtE -S4 C05| HCR7008 |inverter power cord A1 —a—FRI—F
B25| HCR7935 [Needle sefty S5 sensor Rt Y-S5 C06 [ HCR7007 |Power supply cord AI9FLTEBRI—F
B26| EPZ0075 |USB cable UsSB—2JL CO07| HCR7004 |Transformer tap cord FSU ARV Ta—F
B27| EPS0104 [Rocker switch OvyhA—RA(MYF C08; HCR7010 |PMD power cord PMDEREYI—F
C09| HCR7050 |Fluorescrnt light cord 34T —F
B30| EPF0030 [Circuit protector Y—FubIOTH5— C10| HCR7052 |Fluorescrnt light relay cord | EATEYI—F
B31| EPKO111 |Noise filter J4Zo24N5— C11| HCR7090 |Main motor (2-4) cord FHE—AH—(2—4)3—F
(2,4 head type machine) (2, 45888 R)
B32| EPS0089 |Power switch BERA(YF HCR7091 |Main motor (X4-6) cord FihE—F—(X4—6)a—F
(X4,6 head type machine) (X4, cEEHA)
B33| HCR7918 |inverter unit L1 —3— HCR7092 Main motor (X6-8) cord FHEAE—-(X6—-8)a—F
(X6.8 head type machine) (X6, SEEMA)
B34| EPKO108 |DC power supply AIuFLTER C12| HCR7012 [PD cord PDI—F
B35| HCR7921 |Transformer -3 C13| HCR7013 |FAN cord FANa—F
B36| EPF0049 [Terminal block [ arsy C14| HCR7015 |DC power cord DCEEI—F
B37| EPM0040 |Pulise motor driver IWAE—F—=FS5 /13— C15| HCR7081 ]Y motor (2-6) cord YE—R—(2—6)a—F
(2,4X4.,6 head type machine) |(2, 4, X4, 6REHF)
B38| EPM0062 [Main motor FHE—F— HCR7082 |Y motor (X6-8) cord YE—4—(2—-6)a—F
(X6,8 head type machine) (X6, SEEME)
B39]| EPP0048 |Fluorescent light kT C16| HCR7016 |Drive S12 cord RS547S120—F
C17| HCR7017 |DISP cord DISPa—F
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NO. PAF:TS NO. PARTS NAME e NO. PAF:TS NO. PARTS NAME BRA
C18| HCR7018 |FD unit cord FDazy ba—k C37 | HCR7055 |Limit relay 1200 cord YEwhEY12000—F
(2,4 head type machine) (2, 4m#A)
C19| HCR7020 |PMS cord PMSI—F HCR7056 |Limit relay 1400 cord UEy FEY12000—F
(6,X4,X6,8 head type machine) | (6, X4, X6, S8EiEM)
C20 | HCR7022 |inverter cord A IR—4—0—F C38| HCR7056 |Limit relay 1400 cord YEy hEY12000—F
(2 head type machine) (2mEHA)
C21} HCR7024 [TC cord TCa—Fk HCR7057 |Limit relay 1600 cord Uy bEY1200a—FK
(X4,X6 head type machine) (X4, X6HEHEHEA)
C22 | HCR7025 | TC-EMG cord TC—EMGa—F C39 | HCR7065 |Keeper relay (360 type) cord  |¥—/X—EY (360/) a—~K
(4,6,8 head type machine) (4, 6, BEHEA)
C23| HCR7027 |Emergency stop short cord FEgEL 3 —ba—F HCR7066 |Keeper relay (500 type) cord  |¥—/—&Y (360/H) a—k
(2,X4,X6 head type machine) (2, X4, X6HE#ER)
C24 | HCR7028 |Emergency stop end cord FEpftTy Ra—F C40| HCR7071 |Detection P (360 type) cord BHER (360/) a—F
(4,6,8 head type machine) (4, 6, SEHMA)
C25 | HCR7029 [Jump & Thread catch cord Sy T-ROMHFI—F HCR7072 |Detection P (500 type) cord BRHER (500/) 2—F
(2,X4,X6 head type machine) (2, X4, X6HEH#A)
€26 | HCR7030 | X motor cord XE—4—a—k C41| HCR7074 |Detection S (360 type) cord BiiS (360[H) a—¢
C27 | HCR7039 |Encoder cord Iva—-&a—f HCR7075 |Detection S (500 type) cord BRHS (500/8) a—¢
C28 | HCR7040 | Timing cord a4z Pa—-FR C42 | HCR7077 |Keeper (55) cord ¥—n—55a—F
C29 | HCR7041 |Potentiometer relay cord RFoaa—FR C43 | HCR7078 |Keeper (90) cord *—n—903—F
(4,6,8 head type machine) (4, 6, SEHA)
C30 | HCR7042 |Color cheange motor cord BB®E—4—23—F HCR7079 |Keeper (105) cord F-n—10560—F
(2,X4,X6 head type machine) (2, X4, X 6E%H)
C31 | HCR7043 |Thread cut motor cord APYE—-4—2—F
C32 | HCR7044 |Detection relay cord B ShikI— K C45| HCR7085 |Brake (2-4) cord TJL—% (2—-4) a—F§
(2,4 head type machine) (2, 4TEHA)
C33 | HCR7046 |Detection power relay cord BRHBEI—F HCR7086 |Brake (X4-6) cord TL—% (X4—-6) a0—F
{X4,6 head type machine) (X4, 6EEM)
C34 | HCR7048 |Keeper relay cord F—/i—hY—F HCR7087 |Brake (X6-8) cord JL—% (X6—8) 1—¢F
(X6,8 head type machine) (X6, SHEHEA)
C46 | HCR7023 |TC switch cord TCRAyFa—Fk
€36 | HCR7054 |Limit relay 1000 cord Yy bEYT1000a3—F
(2,4 head type machine) (2, 4ATEHA) o
HCR7055 |Limit relay 1200 cord Yy pEY1200a—F
(6,X4,X6,8 head type machine) | (6, X4, X6, BEE#MH)
3/4
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C47| HCR7095 |Sensor relay (2-4) cord oY —hff(2—4)3—F [ ceo| HCD7051 [Switch cord BERSyFa—F
(2,4 head type machine) (2, AT H)
HCR7096 [Sensor relay (X4-6) cord o4 —hf(X4—6)a—F [[C61| HCD7052 |Back light inverter cord AoN—B—FR/I—F
(X4,6 head type machine) (X4, 6FEH# )
HCR7087 |Sensor relay (X6-8) cord oY —ch##(X6—8)2—F [[C62| HCD7049 [LCD earth cord LCD7—Ra—F
(X6,8 head type machine) (X6, 8EE##A)
C48| HCR7099 |DC motor relay cord DCE—4—thf#a—F C63| HCD7056 |LCD-S cord LCD—Sa—F
C48| HCR7101 |Needle sens. relay (2-4) cord |f#tttz> H—rhi(2-4)0—F | C64| HCG7007 [Earth cord 7—Xa—F
(2.4 head type machine) (2, 45EHR)
HCR7102 |Needle sens. relay (X4-6) ot o —ho4-6)a—
cord F
HCR7103 |Needle sens. relay (X6-8) gttt Y —h @ X6-8)3—
cord F
C50| HCD7009 |GPU power cord CPUEHRa—F
C51| HCD7024 |Y sensor relay cord Yt —ch#f#fa—F
C52( HCD7043 |Limit relay (680) cord JEyhhfi6800—F
C53| HCD7042 |Limit relay (480) cord JSubchif4800—F
C54| HCD7041 |Limit relay (280) cord JSvhchii2800—F
C55| HCB7027 [Serial relay cord L) FNh#Ea—F
C56| HCB7048 |USB relay cord USBh#ia—F
C57| HCB7019 |TC relay cord TCEU:I—F
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